
 
 
 

CAPACITIVE DEIONIZATION TECHNOLOGY™:  
DEVELOPMENT AND EVALUATION OF  
AN INDUSTRIAL PROTOTYPE SYSTEM   

 
 
 
 
 
 

THOMAS J. WELGEMOED 
 
 
 
 
 
 
 
 
 
 
 

Submitted in partial fulfillment of the requirements for the degree of Master of 
Engineering in the Faculty of Engineering, the Built Environment and Information 

Technology, University of Pretoria, Pretoria 
 
 
 
 
 
 
 

2005 

UUnniivveerrssiittyy  ooff  PPrreettoorriiaa  eettdd  ––  WWeellggeemmooeedd,,  TT  JJ    ((22000055))  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



CAPACITIVE DEIONIZATION TECHNOLOGY™: 

DEVELOPMENT AND EVALUATION OF 

AN INDUSTRIAL PROTOTYPE SYSTEM 
 

By: Thomas J. Welgemoed 
[...]
membrane processes.  

Other processes such as freezing, gel filtration, and two-film gas membranes process are in 

research and did not form part of this dissertation’s literature survey.  

 

Table 2.1 summarizes the main technologies in each category with a description of the basic 

operating principle. Ion exchange technologies are also listed as they form part of the 

overview of existing technologies used to remove ions. However, a typical ion exchange 

technology does exactly what its name implies, it exchanges one undesirable ion for a more 

acceptable ion on the solid surface of a resin.  Therefore, depending on the type of resin used, 

the overall TDS content of the source water is not really reduced. However, residential water 

softeners (regenerated with sodium chloride) are in wide use today, and CDT™ is a potential 

alternative to traditional ion exchange softeners. 

 

UUnniivveerrssiittyy  ooff  PPrreettoorriiaa  eettdd  ––  WWeellggeemmooeedd,,  TT  JJ    ((22000055))  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



CHAPTER 2  LITERATURE REVIEW 
 

 
University of Pretoria           2- 2            January 2005

  

Table 2.1: Existing Desalination Technologies and Operating Principles  

 

Technology Typical Application Operating Principle 

Thermal Processes   

Multistage Flash Evaporation 

(MFE) 

Sea water desalination Thermal evaporation. Less scale 

formation problems as compared to 

submerged tube distillation. 

Multiple effect Distillation with 

Mechanical Vapor Recompression 

(MED-MVR)  

Sea water desalination Thermal evaporation with mechanical 

vapor recompression to improve 

energy efficiency. 

Multiple Effect Distillation with 

Thermal Vapor Recompression 

(MED-TVR) 

 

Sea water desalination Thermal evaporation with thermal 

vapor recompression. More energy 

efficient than typical direct distillation, 

but less energy efficient than MVR. 

Membrane Processes   

Reverse Osmosis Sea water and brackish water 

desalination. 

Pressure driven and diffusion 

controlled membrane process. 

Removes particles down to 0,0001 µm. 

Nanofiltration Industrial process/waste water 

and potable water treatment 

Pressure driven and diffusion 

controlled membrane process. 

Removes particles down to 0,001 µm 

to 0,01 µm. 

Ultrafiltration Industrial process/waste water 
and potable water treatment 

Pressure driven membrane process, but 
does not remove ions. Removal of 
dissolved substances are based on a 
sieving mechanism, down to 0,01µm. 
to 0,1 µm. 

Microfiltration Industrial process/waste water 
and potable water treatment 

Pressure driven membrane process, but 
does not remove ions. Removal of  
substances are based on a sieving 
mechanism. 0,1 µm. to 1,0 µm. 

Electrodialysis/Electrodialysis 

Reversal 

Primarily brackish water 

desalination 

Charge driven membrane process that 

removes ions, but not turbidity or 

micro-organisms.  

Ion Exchange Processes   

Anion/Cation Exchange Boiler feed water and water 

softening. 

Anion and Cation ions in a source 

water is exchanged for more desirable, 

less troublesome ions.  

Electro deionization (EDI) Ultra pure water production. Charge driven ion exchange process. 

Data Source:  Framer5 et al, 1995 

UUnniivveerrssiittyy  ooff  PPrreettoorriiaa  eettdd  ––  WWeellggeemmooeedd,,  TT  JJ    ((22000055))  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



CHAPTER 2  LITERATURE REVIEW 
 

 
University of Pretoria           2- 3            January 2005

  

 

One of the main operating cost components for the desalination of sea-and-brackish water is 

the amount of energy required to produce a fixed volume of product water. This is also the 

reason why energy consumption formed primary criteria for evaluating CDT™ as a potential 

alternative desalination technology. Table 2.2 lists the average energy requirement for some 

of the main desalination technologies. As the two main source waters are sea water and 

brackish water, the associated energy requirements are listed as such.  

 

Table 2.2 : Energy Requirement Per Desalination Technology  

 

Desalination Technology Energy Requirement 

Mechanical Vapor Compression (MVR) 6,6 kWh/m3  (~ 25 Wh/gal) – Sea Water 

Multiple Effect Distillation with Mechanical 

Vapor Compression (MED-MVR) 

7,9 – 10,8 kWh/m3 (30-41 Wh/gal) – Sea Water 

Multiple Effect Distillation with Thermal 

Vapor Compression (MED-TVR) 

56,8 – 83,2 kWh/m3 (215-315 Wh/gal) Sea Water 

Multi Stage Flash Evaporation (MFE) ~ 84,5 kWh/m3 ( ~320 Wh/gal) – Sea Water 

Reverse Osmosis (RO) 

(Depending on energy recovery) 

6,6 – 9,3 kWh/m3 (25-35 Wh/gal)– Sea Water 

2,3 kWh/m3 (8,5 Wh/gal)- Brackish Water 

Electrodialysis  2,03 kWh/m3 (7,7 Wh/gal) – Brackish Water 

CDT  

(Includes Energy Recovery) 

~ 4.2 – 8.5 kWh/m3    (16-32 Wh/gal ) – Sea Water 

0,05-0,1 kWh/m3 (0,2 – 0,4 Wh/gal) – Brackish 

Water 

 

Brackish Water TDS : 800 – 3 200 mg/l 

Sea Water TDS : 35 000 mg/l 

Data Source:   CDT - Lawrence Livermore National Laboratory, USA 

Other Desalination Technologies - AWWA 

 

Initial laboratory test work (Farmer5 et al, 1995) indicated that the potential energy 

advantages of CDT™ to that of thermal processes are dramatic and very competitive with 

regards to membrane process.  

UUnniivveerrssiittyy  ooff  PPrreettoorriiaa  eettdd  ––  WWeellggeemmooeedd,,  TT  JJ    ((22000055))  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



CHAPTER 2  LITERATURE REVIEW 
 

 
University of Pretoria           2- 4            January 2005

  

 

The energy requirements stated in Table 2.2, are typical and more accurate energy 

consumptions are available per technology for specific TDS removal requirements (Farmer6 

et al, 1997). In 1993 typical desalination costs could be summarized as follows: reverse 

osmosis costing US $97 to US $322 per acre foot, while distillation costs ranged from US 

$530 to US $880, freezing US $299 to US $513, and electrodialysis US $224 to US $435 per 

acre foot (Gleick, 1993). More detailed RO costs are presented in section 2.2. 

 

Figure 2.1 illustrates the installed desalination capacity in 1998 on a global basis, as listed by 

the International Desalination Association.  

 

 

ED
6%

MED
4%

VRD
4%

MFD
44%

RO
42%

ED MED VRD MFD RO

 

 

 

FIGURE 2.1: Installed Global Desalination System (1998) 

 

Source: International Desalination Association 

 

 

ED  :  Electrodialysis 
MED  :  Multi-Effect Distillation 
MFD  :  Multi-Stage Flash Distillation 
RO  :  Reverse Osmosis 

UUnniivveerrssiittyy  ooff  PPrreettoorriiaa  eettdd  ––  WWeellggeemmooeedd,,  TT  JJ    ((22000055))  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



CHAPTER 2  LITERATURE REVIEW 
 

 
University of Pretoria           2- 5            January 2005

  

 

 

2.2 MEMBRANE PROCESSES 

 

2.2.1 OVERVIEW 

As illustrated above, with regards to energy requirements, membrane processes will 

ultimately be the main competitor to alternative desalination technologies, for example 

CDT™. It was therefore important to review and understand the existing status of membrane 

processes, specifically reverse osmosis. A literature study followed to ensure that the most 

recent data is used in the comparing/evaluation of CDT™ as an alternative technology to 

membrane process.  

 

Reverse osmosis, nanofiltration, and electrodialysis/electrodialysis reversal are the membrane 

processes with comparable applications to CDT™. For the desalination of sea water via 

membranes, RO is the existing technology of choice. High pressures (5 515 to 8 273 kPa or 

800  to 1 200 psi ) are typically required for sea water desalination. Brackish water 

desalination via RO requires less pressure, typically 1 723 – 2 758 kPa (250 – 400 psi) 

(AWWA M46, 1999).  

 

Membrane processes are capable of desalting, softening, removing THM precursors, 

pathogens, suspended particulate material, and specific organic compounds. A potential 

alternative technology must also be able to deliver at least the same level of treatment, either 

directly or by secondary integrated technologies. 

 

Most source waters used to feed membrane processes must undergo some form of 

pretreatment. Acid and/or antiscalant addition are required to prevent precipitation of salts 

during membrane filtration, followed by 5 to 15 µm cartridge filtration. Additional 

pretreatment might be required if the source water contains excessive fouling materials. After 

membrane filtration, typical potable water post treatment includes processes like aeration-

degasification, disinfection, and corrosion control. Specific care must be taken in feed waters 

containing high Ferrous (Fe2+ ) concentrations, as not to introduce oxygen and thus 

precipitate the iron as Ferric (Fe3+ ) compounds. 

UUnniivveerrssiittyy  ooff  PPrreettoorriiaa  eettdd  ––  WWeellggeemmooeedd,,  TT  JJ    ((22000055))  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



CHAPTER 2  LITERATURE REVIEW 
 

 
University of Pretoria           2- 6            January 2005

  

 

A thorough understanding of source water characteristics is vital to the successful design and 

operation of a membrane plant. Brine concentrate produced during the operation of a 

membrane plant, depending on the plants location, might require significant treatment before 

disposal. In the USA, the concentrate is regulated as a industrial waste, and a permit from the 

USEPA (United States Environmental Protection Agency) is required for disposal. Existing 

membrane brackish water desalination facilities in the USA vary in size from 50,5 

liters/second (800 gpm) to 613,3 liters/second(14 mgd). With the average size at 22 

liters/second (0,5 mgd). 

 

Membrane processes are typically used in the following applications: 

• Desalting (TDS removal) 

• Disinfection By-Product Precursor Removal 

• Hardness, Color and Turbidity Removal 

• Inorganic Chemical Removal 

• Nitrate Removal 

• Fluoride Removal 

• Synthetic Organic Chemical Removal 

• Pathogen Removal 

 

2.2.2 COST 

 

Capital Costs 

For reasons mentioned in Chapter 1, the scope of this dissertation was limited to brackish 

water applications. In Chapter 6, CDT™ is evaluated by comparing construction and 

operations and maintenance costs to that of reverse osmosis. For specifically brackish type 

feed water construction costs can vary considerably depending on site-specific factors.  Site-

specific factors that have an influence on a membrane plant construction costs include: 

 

• Plant size and capacity 

• Blending of source water with permeate. 

UUnniivveerrssiittyy  ooff  PPrreettoorriiaa  eettdd  ––  WWeellggeemmooeedd,,  TT  JJ    ((22000055))  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



CHAPTER 2  LITERATURE REVIEW 
 

 
University of Pretoria           2- 7            January 2005

  

• Source water quality (TDS and other constituents removal required) 

• Concentrate disposal 

• Intake type for source water. 

• Pre-and post treatment requirements 

• Indirect costs 

 

Typical construction costs for a brackish water (Feed TDS 2 000 mg/l) membrane treatment 

plant, with a capacity of 3,785 Ml/d (1 mgd ) is estimated at US $0,82/lpd (US $3,14/gpd) 

(AWWA M46, 1999: 94). For the following estimate, the source water is from a natural gas 

well field and concentrate disposal is to a surface body of water. Site specific factors are very 

important and can have a huge influence on the final construction costs. For the above 

mentioned example (1 mgd brackish water treatment plant) the construction cost can be as 

low as US $2 million, or as high as US $7 depending on site specific requirements.  The 

construction cost can further be broken down as follows: 

• Membranes and Skid:   26% 

• Storage and Pump:   25% 

• Feed:     14% 

• Building:    10% 

• Cleaning:    2% 

• Instrumentation and Control:  5%  

• High-Pressure Pumping:  7% 

• Electrics:    4% 

• Pretreatment and Post treatment: 8% 

 

The unit costs for process equipment decreases as the overall plant capacity increases due to 

economy of scale factors. The unit process equipment capital costs for a 20 mgd plant is 

roughly two thirds that of a 1 mgd plant (US $1,49/gpd for a 1 mgd plant vs. US $1,00/gpd 

for a 20 mgd plant) (AWWA M46, 1999).  

 

 

 

UUnniivveerrssiittyy  ooff  PPrreettoorriiaa  eettdd  ––  WWeellggeemmooeedd,,  TT  JJ    ((22000055))  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



CHAPTER 2  LITERATURE REVIEW 
 

 
University of Pretoria           2- 8            January 2005

  

 

Operations and Maintenance Costs 

 

From a survey conducted in the USA for 22 brackish water treatment plants (AWWA M46, 

1999: 5), the average operations and maintenance cost was US $0,33 per 1000 liters (US 

$1,28 per 1000 gallons) of permeate produced.  

The operations and maintenance costs can be broken down as follows: 

 

• Management:   22 % (3.2 persons per 1 mgd capacity) 

• Power:    33 % 

• Chemicals:   16 % 

• Maintenance:   7 % 

• Other:    22 % (including membrane replacement) 

 

For a brackish water source (< 2 000 mg/l TDS), ED/EDR and low-pressure reverse osmosis 

have very competing power consumption rates at around 1,3 kWh/1000 liters (4,9 kWh/1000 

gallons).   

 

2.3 CAPACITIVE DEIONIZATION TECHNOLOGY™ 

 

Non-membrane electrochemical technologies like Capacitive Deionization Technology™ 

(CDT™) have the potential to desalinate, remediate nuclear waste streams, and recover 

resources all via the same basic principal. The principle and mechanism used in CDT™ is not 

a recent discovery, however researchers were challenged by identifying an optimum material 

for electrode manufacturing (Farmer6, et al, 1997). Recent advances in material sciences lead 

to the development of materials like carbon aerogels and carbon nanotubes. CDT™ has been 

developed as a non-polluting, energy-efficient and cost-effective alternative to ion exchange, 

reverse osmosis, electrodialysis, and evaporation.  

 

 

 

UUnniivveerrssiittyy  ooff  PPrreettoorriiaa  eettdd  ––  WWeellggeemmooeedd,,  TT  JJ    ((22000055))  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



CHAPTER 2  LITERATURE REVIEW 
 

 
University of Pretoria           2- 9            January 2005

  

 

Extensive laboratory scale research regarding CDT™ has been completed at LLNL prior to 

establishing the research objectives for this dissertation, which were to design, manufacture, 

and test an industrial prototype module based upon the laboratory test work already 

completed (Farmer1, 2000; Farmer2, et al, 1995; Farmer3, et al, 1996; Farmer4, et al, 1995; 

Farmer6, et al, 1997; Farmer7, et al, 1995; Farmer8, et al, 1996). Chapter 3 will describe 

CDT™ in more detail, and summarizes some of the earlier research work conducted at 

LLNL. CDT™ has a number of potential advantages over current membrane and distillation 

processes: 

 

i) Less energy is needed for the desalination process because high-pressure pumps 

are not required, particularly for the desalination of brackish water where the 

actual work is only performed on the unwanted species and not on the total 

volume of water, as is the case with membrane and distillation processes. 

ii) Due to the low amounts of energy required (potentially 30% to 60% less than 

existing technologies), it is possible to make use of existing solar/wind power 

technology to power remote desalination units. It can also be used as a 

sustainable development water treatment tool in communities where no 

electrical power is accessible and the water quality available is of a non-

potable nature. 

iii) The carbon aerogel electrodes can withstand much higher temperatures than 